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Test Mode : |802.11be EHT20_ FullRU Test Channel : |06
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Test Mode :  (802.11be EHT40_FullRU
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Test Mode :  (802.11be EHT40_FullRU
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Test Mode :  (802.11be EHT40_FullRU
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

10
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492020
Mode 1
120Vac/60Hz
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WIFI 2.4G Tx

Full Spectrum

Report No. : FR492020B
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.152250 31.83 55.88 24.05 | L1 OFF 19.8
0.152250 41.37 65.88 2451 | L1 OFF 19.8
0.172500 31.15 54.84 23.69 | L1 OFF 19.8
0.172500 41.31 64.84 2353 | L1 OFF 19.8
0.197250 29.08 53.73 24.65 | L1 OFF 19.8
0.197250 39.24 63.73 24.49 | L1 OFF 19.8
0.222000 29.48 52.74 23.26 | L1 OFF 19.8
0.222000 38.20 62.74 2454 | L1 OFF 19.8
2.292000 21.50 46.00 2450 | L1 OFF 19.9
2.292000 27.37 56.00 28.63 | L1 OFF 19.9
8.713500 25.93 50.00 24.07 | L1 OFF 20.2
8.713500 27.50 60.00 32.50 | L1 OFF 20.2
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EUT Information

Report No. : FR492020B

Report NO : 492020
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
WIFI 2.4G Tx
Full Spectrum
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0.152250 31.87 55.88 24.01 | N OFF 19.8
0.152250 41.09 65.88 24.79 | N OFF 19.8
0.172500 34.04 54.84 20.80 | N OFF 19.8
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0.197250 41.44 63.73 22.29 | N OFF 19.8
0.222000 31.01 52.74 21.73 | N OFF 19.8
0.222000 37.41 62.74 2533 | N OFF 19.8
0.582000 23.12 46.00 22.88 | N OFF 19.8
0.582000 24.71 56.00 31.29 | N OFF 19.8
17.463750 26.84 50.00 23.16 | N OFF 20.8
17.463750 29.53 60.00 3047 | N OFF 20.8
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 21.7~22.5C
Relative Humidity : |[51~57%

Test Engineer : [Leo Li, Karl Hou and Lucifer Jiang

Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-0868 Page Number : Cl1-1 of 114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FR492020B

C1-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 33 2400-2483.5 0 802.11b 1 2412 1Mbps - -
Mode 34 2400-2483.5 0 802.11b 6 2437 1Mbps - -
Mode 35 2400-2483.5 0 802.11b 11 2462 1Mbps - -
Mode 36 2400-2483.5 0 802.11g 1 2412 6Mbps - -
Mode 37 2400-2483.5 0 802.11g 2 2417 6Mbps - -
Mode 38 2400-2483.5 0 802.11g 3 2422 6Mbps - -
Mode 39 2400-2483.5 0 802.11g 6 2437 6Mbps - -
Mode 40 2400-2483.5 0 802.11g 11 2462 6Mbps - -
Mode 41 2400-2483.5 0 802.11n HT20 1 2412 MCSO0 - -
Mode 42 2400-2483.5 0 802.11n HT20 2 2417 MCSO0 -
Mode 43 2400-2483.5 0 802.11n HT20 6 2437 MCSO -
Mode 44 2400-2483.5 0 802.11n HT20 11 2462 MCSO -
Mode 45 2400-2483.5 0 802.11n HT40 3 2422 MCSO -
Mode 46 2400-2483.5 0 802.11n HT40 6 2437 MCSO -
Mode 47 2400-2483.5 0 802.11n HT40 9 2452 MCSO -
Mode 48 2400-2483.5 0 802.11be EHT20 1 2412 MCSO Full RU -
Mode 49 2400-2483.5 0 802.11be EHT20 2 2417 MCSO0 Full RU -
Mode 50 2400-2483.5 0 802.11be EHT20 6 2437 MCSO0 Full RU -
Mode 51 2400-2483.5 0 802.11be EHT20 11 2462 MCSO0 Full RU -
TEL : 886-3-327-0868 Page Number 1 C1-2 of 114

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :FR492020B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 52 2400-2483.5 0 802.11be EHT40 3 2422 MCSO0 Full RU
Mode 53 2400-2483.5 0 802.11be EHT40 6 2437 MCSO0 Full RU
Mode 54 2400-2483.5 0 802.11be EHT40 9 2452 MCSO0 Full RU
Mode 55 2400-2483.5 0 802.11ax HE20 1 2437 MCSO0 Full RU
Mode 56 2400-2483.5 0 802.11ax HE20 6 2437 MCSO0 Full RU
Mode 57 2400-2483.5 0 802.11ax HE20 11 2452 MCSO0 Full RU
Mode 58 2400-2483.5 0 802.11g 6 2437 6Mbps -
Mode 59 2400-2483.5 0 802.11g 6 2437 6Mbps -
TEL : 886-3-327-0868 Page Number : C1-3 of 114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 1 2385.92 53.69 54.00 -0.31 H Avg. Pass - Band Edge

33
802.11b 1 4824.00 46.83 74.00 -27.17 \Y, Peak Pass - Harmonic
802.11b 6 2383.28 50.24 54.00 -3.76 H Avg. Pass - Band Edge

34
802.11b 6 7311.00 40.53 54.00 -13.47 H Avg. Pass - Harmonic
802.11b 11 = 2487.08 52.43 54.00 -1.57 \Y, Avg. Pass - Band Edge

35
802.11b 11 = 7386.00 40.92 54.00 -13.08 H Avg. Pass - Harmonic
802.11g 1 2389.82 53.79 54.00 -0.21 \Y, Avg. Pass - Band Edge

36
802.11g 1 4824.00 45.88 74.00 -28.12 H Peak Pass - Harmonic
37 802.11g 2 2389.04 51.64 54.00 -2.36 \Y, Avg. Pass - Band Edge
38 802.11g 3 2389.04 53.22 54.00 -0.78 \Y, Avg. Pass - Band Edge
802.11g 6 2389.38 53.89 54.00 -0.11 \Y, Avg. Pass - Band Edge

39
802.11g 6 7311.00 39.24 54.00 -14.76 H Avg. Pass - Harmonic
802.11g 11 = 248351 53.11 54.00 -0.89 \Y, Avg. Pass - Band Edge

40
802.11g 11 7386.00 39.97 54.00 -14.03 H Avg. Pass - Harmonic
802.11n HT20 1 2389.56 53.51 54.00 -0.49 \Y, Avg. Pass - Band Edge

41
802.11n HT20 1 4824.00 45.34 74.00 -28.66 \Y, Peak Pass - Harmonic
802.11n HT20 2 2389.56 52.51 54.00 -1.49 \Y, Avg. Pass - Band Edge

42
802.11n HT20 2 - - - - - - - - Harmonic
802.11n HT20 6 2388.36 52.48 54.00 -1.52 \Y, Avg. Pass - Band Edge

43
802.11n HT20 6 7311.00 39.68 54.00 -14.32 H Avg. Pass - Harmonic
802.11n HT20 11 = 248453 52.94 54.00 -1.06 \Y, Avg. Pass - Band Edge

44
802.11n HT20 11 = 7386.00 39.37 54.00 -14.63 \Y, Avg. Pass - Harmonic

TEL : 886-3-327-0868 Page Number 1 C1-4 of 114

FAX : 886-3-327-0855
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Report No. :FR492020B

Mode

45

46

a7

48

49

50

51

52

53

53

54

Modulation

802.11n HT40

802.11n HT40

802.11n HT40

802.11n HT40

802.11n HT40

802.11n HT40

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

802.11be EHT40

Ch.

11

11

Freq.
(MHz)

2389.52

7266.00

2388.61

7311.00

2489.97

7356.00

2389.43

4824.00

2389.17

2389.88

7311.00

2484.38

7386.00

2387.50

7266.00

2389.88

7311.00

2389.88

7311.00

2483.58

7356.00

Level

(dBuV/m)

50.88

39.43

53.38

39.66

53.30

39.52

52.73

45.98

52.67

53.13

39.68

53.50

39.37

51.12

39.49

53.52

39.78

53.52

39.78

50.65

39.60

Limit

(dBuV/m)

54.00

54.00

54.00

54.00

54.00

54.00

54.00

74.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

Margin
(dB)

-3.12

-14.57

-0.62

-14.34

-0.70

-14.48

-1.27

-28.02

-1.33

-0.87

-14.32

-0.50

-14.63

-2.88

-14.51

-0.48

-14.22

-0.48

-14.22

-3.35

-14.40

Pol.

Peak

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Peak

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU Remark

- Band Edge

- Harmonic

- Band Edge

- Harmonic

- Band Edge

- Harmonic

Full RU | Band Edge

FullRU | Harmonic

Full RU | Band Edge

Full RU | Band Edge

Full RU | Harmonic

Full RU | Band Edge

Full RU | Harmonic

Full RU | Band Edge

FullRU | Harmonic

Full RU | Band Edge

Full RU | Harmonic

Full RU | Band Edge

Full RU | Harmonic

Full RU | Band Edge

Full RU | Harmonic

TEL : 886-3-327-0868

FAX : 886-3-327-0855
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Mode Modulation

55

56

57

58

59

802.11ax HE20

802.11ax HE20

802.11ax HE20

802.11g

802.11g

Ch.

Freq.
(MHz)

2389.82

7311.00

2483.55

18543.11

946.65

Level

(dBuV/m)

52.28

39.95

51.64

40.84

33.81

Limit
(dBuV/m)
54.00
54.00
54.00

74.00

46.00

Margin
(dB)

-1.72

-14.05

-2.36

-33.16

-12.19

Pol.

Peak

Avg.

Avg.

Avg.

Avg.

Peak

Peak

Result

Pass

Pass

Pass

Pass

Pass

RU Remark

Full RU | Band Edge

FullRU | Harmonic

Full RU | Band Edge

- SHF

- LF

TEL : 886-3-327-0868

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
[
V” PEAK 74
700 | I 700
1
opnnes
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2386.05 60.42 74.00 -13.58 47.77 26.99 7.3 31.96 10.38 160 238 PEAK 1 2412.00 117.19 ------ ------ 104.33 27.88 7.38 31.95 10.38 180 238 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 "
105 105
-
0.0 \ 70.0
1 \ Hj AVG_54
52! o A./\VW AA\/’” 5! M _
iy
30 4 —
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240628 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.92 53.69 54.80 -8.31 41.84 26.99 7.33 31.96 10.38 160 233 AVERAGE 1241200 113,11 ------ ------ loe.24 27.18 7.37 3195 10.38 100 235 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-7 of 114
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
a
\'l PEAK 74
700 | 700
A il w L. st
52 - - Pt e 52! T i
Pt
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2368.00 56.40 74.60 -17.60 43.74 26.99 7.34 31.96 10.38 397 212 PEAK 1 2412.00 112,54 ------ ------ 99.68 27.88 7.3 31.9% 10.38 397 212 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
I
0.0 / \ 70.0
\ _,«/ﬁ\«_.‘ -
* o -
MW"\M e e
3, 3,
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2368.00 49.61 54.80 -4.39 36.95 26.99 7.34 31.96 10.38 397 212 AVERAGE 1 2412.00 168.52 ------ ------ 95.65 2718 7.37 31.98 10.38 397 212 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLevel(dB!le) 1 MLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
525 — ettt il 525 — e A2
MW"'J g b |t ! R
30 30
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 24662 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 45.70 74.60 -28.30 34.39 32,55 18.55 3.6 137 -~ -~ PEAC 1 432400 46.83 74.60 -27.17 35.52 32.55 18.55 3.6 137 -~ - PEAC
TEL : 886-3-327-0868 Page Number : C1-9 of 114
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
- 1 8 G [ At P PR N RIS S R
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-10 of 114

FAX : 886-3-

327-0855



wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 1
105 105
75 / 875
'J; PEAK 74
0.0 70.0
1
0 Y AT 52 " ", . -
L ool e
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2838315 57.72 74.00 -16.28 45.67 26.99 7.3 31.96 10.38 160 238 PEAK 1 2437.00 118.15 ------ ------ 185.50 26.86 7.41 32.80 10.38 180 238 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225
1
105 /] 105
75 / 875
0.0 [/ 70.0
0. . _,_\ . AVG_54
VT s i
o
E) 4 —
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2383.28 50.24 54.80 -3.76 37.59 26.99 7.33 31.96 10.38 160 233 AVERAGE 1 2437.00 114,18 ------ ------ 101.43 26.88 7.41 32.80 10.38 100 235 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105
75
W\)N PEAK_BE_74
0.0
M 1
52 S it b R
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249339 56.84 74.60 -17.16 4411 26.99 7.49 32.84 10.38 160 238 PEAK
o Level {dBuVim)
1225
qsgl
75
0.0 \
0. AVG_BE 54
e
WS R A e N e
350
17!
Avg Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249383 48.37 54.80 -5.63 35.64 26.99 7.49 32.84 10.38 160 233 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-12 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 105
75 / 875
)‘V PEAK 74
0.0 70.0
1 \Vm,f/j
525, o — - o 52 i ‘ e
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 23629 54.62 74.60 -19.33 41.97 26.99 7.3 31.96 10.38 460 193 PEAK 1 2437.00 113.21 ------ ------ loe.56 26.86 7.41 32.80 10.38 460 193 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 / 875
0.0 / 70.0
AVG_54
Rl 1 W L. I
Y SN .
3, 3,
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2383.83 46.35 54.80 -7.65 33.78 26.99 7.33 31.96 10.38 480 193 AVERAGE 1 2437.00 109.02 ------ ------ 96.35 26.88 7.41 32.80 10.38 480 193 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-13 of 114
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
105
75
\\ PEAK_BE 74
. It
00 il
52, ” PSR
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249370 53.20 74.00 -20.80 40.47 26.99 7.49 3284 10.38 460 193 PEAK
o Level {dBuVim)
1225
105 \
75
0.0 \
\\ AVG_BE 54
A N PN U R
3,
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249395 44,10 54.60 -9.9 31.37 26.99 7.49 32.84 10.38 460 193 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-14 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{danm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
~ 1 bAoA g ) f S S—— PR
W i W,MW
350 350
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 45.50 74.00 -28.50 34.64 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 47.89 74.08 -26.91 35.63 32.65 16.52 33.17 1.46 - -- PEAK
2 731108 50.60 74.008 -24.60 33.97 37.38 12.62 3.9 2.8l - -- PEAK 1 731108 50.39 74.00 -23.61 34.36 37.38 12.62 35.98 2.8l - -- PEAK
3 731108 4.5 54.00 -13.47 4.50 37.38 12.62 3.9 2.8l -- -- Average 3 731108 40.24 54.00 -13.76 24.21 37.38 1262 35.98 2.8l -- -- Average
TEL : 886-3-327-0868 Page Number : C1-15 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
: 49Le\'el(iiml\lnln) : 49Ltwel(dﬂll\mn)
1225 1225
18 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G e I— e A
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-16 of 114

FAX : 886-3-

327-0855



wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

105,
\ 10¢

w5
\M PEAK_BE74 PEAK_T4
0 W 00
[T w
ey

52, 52, ”’J
il el " I " At Al
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2499.01 55.93 74.00 -18.87 43.20 26.99 7.49 32.84 10.38 382  3LPEAK 1 2462.00 111.78 ------ ------ 99.09 26.88 7.4 32.81 10.38 382 31 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
0.0 70.0
AVG_BE 54 AVG_54
52, 52,
P e e R anmn
3, 3,
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2498.75 49.04 54.60 -4.9% 36.31 26.99 7.49 32.84 10.38 38 31 AVERAGE 1 2462.00 167.81 ------ ------ 95.10 26.98 7.4 3.8l 10.38 382 31 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-17 of 114



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 :
.
105 105
75 875
PEAK_BE 74, PEAK_74
14 I 74
1
5! T b e Tt 5 . A
L P gt
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2486.97 58.89 74.00 -15.11 46.19 26.87 7.48 32.83 10.38 356 60 PEAK 1 2462.00 115.87 ------ ------ 103.18 26.88 7.4 32.81 10.38 3% 6@ PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
50— 15
75 875
0.0 70.0
™ AVG BE 54 AG_54
36 /\‘/w 36 MMM
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2457.08 52.43 54.80 -1.57 39.73 26.87 7.48 32.83 10.38 356 60 AVERAGE 1 2462.00 111.88 ------ ------ 99.17 26.98 7.4 32,8l 10.38 356 60 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-18 of 114
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{danm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
1 b e Rt P4 1 I
| P e Www
zﬁll 380!
Peak 175 175
AVg 3000 6000. 000. 12000. 15000. 18000 3000 6000. $000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 492408 45,30 74.00 -28.68 33.69 32.75 10.50 33.18 1.5 - -- PEAK 1 492408 45.74 74.00 -28.26 34.11 32.75 10.50 33.18 1.5 - -- PEAK
2 736.08 49.58 74.00 -24.42 33.59 3.3 1281 6.3 1M -- -- PEAK 1 7386.08 49.30 74.00 -24.79 33.31 37.23 12.81 6.3 LW -- -- PEAK
3 736.08 40.92 54.00 -13.68 24.93 37.23 12.81 .83 1.9 -- -- Average 3 7386.08 39.85 54.00 -14.15 23.86 37.23 12.81 36.83 1.W - -- Average
TEL : 886-3-327-0868 Page Number : C1-19 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
- 1 8 G e [ L
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-20 of 114

FAX : 886-3-

327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 w\ 875
\ PEAK 74
0.0 Ww/ 70.0
1
52 " vam 5 L"
| S ) i e e
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2389.30 61.67 74.60 -12.93 48.41 26.99 7.34 31.96 10.38 460 28 PEAK 1 2412.00 169.13 ------ ------ 9.27 27.88 7.38 31.9% 10.38 480 28 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

i

\ AVG_54
L I &
‘,,.M'
Ty A— A
30 350
11 1.
Avg
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: AVG_54 3m DRH1-E_LE2CASALBEN_ 248626 HORIZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 48.63 54.80 -5.37 35.98 26.99 7.34 31.97 10.38 460 28 AVERAGE 1 2412.00 100.66 ------ ------ §7.79 27.16 7.37 3195 10.38 460 28 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-21 of 114
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Pol. Vertical

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

; 75|
/ \ PEAK T4
1

5! b 7 .
o b g Jekptetmrtt o
30 350
11 1.
Peak
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CASALBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: PEAK_74 3m DRHLB-E_LE2CBSAIBEN 248629 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.17 66.63 74.80 -7.37 53.97 26.99 7.34 31.96 10.38 312 59 PEAK 1 2412.00 115.53 ------ ------ 182.67 27.88 7.38 3198 18.38 312 59 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

105
o5 f/ o5
700 \ 00
. W,

=
=

AVG_54
M| L.
3, 3 ~
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 53.79 54.60 -8.21 41.14 26.99 7.34 3197 10.38 312 59 AVERAGE 1 2412.00 167.29 ------ ------ 9442 2718 7.37 3198 10.38 312 59 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-22 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
28 ! I e o5 1 P
P PR
30 30
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 24662 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 45.88 74.60 -28.12 34.57 3255 18.55 3.6 137 -~ - PEAC 1 432400 45.73 74.6@ -28.17 34.42 32.55 18.55 3B.16 137 -~ - PEAC
TEL : 886-3-327-0868 Page Number : C1-23 of 114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
- 1 8 G e T i i ] [
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-24 of 114

FAX : 886-3-

327-0855



wamanae. FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
/ PEAK_74
0.0 70.0
525, s S 2. - - P MWNJ b P
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.48 59.83 74.00 -14.17 47.17 26.99 7.34 31.96 10.38 460 29 PEAK 1 2417.00 168.58 ------ ------ 95.77 7.3 7.38 3198 10.38  4@0 29 Peak
4o Level {dBuVim)  apLevel (dBuVim)
1225 1225
105 105 1
w15 i .
700 / 0
/ \\ AVG_54
52! 52!
1
[P —— et W_,.-/” A ——
3, 350
17! 17!
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site 1 @3CHZ3-HY
Condition: AVG_BE_54 3n DRHIB-E_LE2CASAIGEN 240620 HORTZONTAL Condition: AVG_54 3 DRHIG-E_LEQCOSAIBEN 249620 HORTZONTAL
+ RBH:1000.000KHz VBH:3608. 606Ktz SHT:Auto + RBI:1600. 030Kz VBIi:3608. 0BKHz SUT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  fnt (able Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBW//n 0B dBwV dB/m  dB B dB m deg MHz dBuV/m dBuV/m OB dBuv dB/m dB dB B o deg
1 2389.84 45.69 54.00 -B.31 33.03 26,98 7.3 3196 10.38 480 29 AVERAGE 1 2017.80 180.82 ----on -ooee 801 27.03 7.38 3195 1038 400 29 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-25 of 114
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Pol. Vertical

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

; 75|
/ \ PEAK T4
700

10,
o w 0 \Mﬂ'
.
5 52 e '“
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.45 65.26 74.60 -8.74 52.60 26.99 7.34 31.96 10.38 368 62 PEAK 1 2417.00 114,87 ------ ------ 182.86 27.03 7.38 31.98 10.38 388 62 Peak

. Level (dBuVim) 3 oLevel [BuVim)

1225

105
o5 [J \‘\ as
700 /

0.

\\ AVG_54
Rl

=
=

) N ot [
e R
350 250 -
11 17
Avg
2310 2336, 2362, 2368, 2414, 2240 1000 1400, 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site + B3CHZ3-HY
Condition: AVG_54 3m DRH18-E_LE2CASALBEN 249620 VERTICAL
+ RBW:1080.060kHz VBW:3600. B0BkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  Tros Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBW/mdBwW/m  dB dBuV dB/m  dB B B on  deg Mz dBuV/m dBui/m  dB dBuV dB/m A8 B dB om  deg
1 2339.84 5164 5400 -2.36 33.98 26.98 7.34 31.96 10.33 308 62 AVERAGE 1 2417.00 166.36 ------ ------ 93.75 27.83 7.38 31.98 10.38 388 62 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
1
105, Wasat N

; 75|
/ \ PEAK T4
700

1.
1 W\/ 0.0 }r\
. . b 4

30 350

11 1.
Peak

2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CPSAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: PEAK_74 3m DRHLB-E_LE2CBSAIBEN_248629 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.17 60.15 74.60 -13.85 47.49 26.99 7.34 31.96 10.38 460 34 PEAK 1 2422.00 110.43 ------ ------ 97.73 2692 7.39 3199 10.38  4@0 34 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

75

/o .
52. ,// \v AVG_54)

L.
J——— | AN ———
10 - 340 -
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240628 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 47.43 54.80 -6.57 3477 26.99 7.34 31.96 10.38 460 34 AVERAGE 1 2422.00 162,20 ------ ------ 89.46 26.96 7.39 31.99 10.38 460 34 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 1
105 T 105
75 \ 875
PEAK_T4
700 ‘ A/ \ 700 il =
% it J \
52, PPl 52; ” . "
. ; i it
e
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 64.93 74.60 -9.87 52.28 26.99 7.34 31.97 10.38 33 58 PEAK 1 2422.00 117.57 ------ ------ 104.83 26.96 7.39 31.99 l18.38 339 58 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 e 105
75 875
0.0 / \ 70.0
1 ""’J/ \“" AVG_54
= I e Ww/ |
IS PR
30 4 =t
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.84 53.22 54.60 -8.78 40.56 26.99 7.34 31.96 10.38 339 58 AVERAGE 1 2422.00 169,61 ------ ------ 9.83 27.08 7.39 31.99 10.38 339 58 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-28 of 114
FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

1225 1225 ]
105 ] 105
75 / 875
PEAK_T4
0 ‘ ol 00 i -
i i M\
52 . s 52 - - .
[a—
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2389.76 64.82 74.80 -9.18 52.17 26.99 7.34 31.97 10.38 480 35 PEAK 1 2437.00 113,67 ------ ------ 1el.00 26.88 7.41 32.80 10.38 480 35 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

75

o7
0 / 0

52 M AVG_54

L.
I D) R VR —
3, 3,
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.76 52.77 54.60 -1.23 40.12 26.99 7.34 31.97 10.38 460 35 AVERAGE 1 2437.00 165.48 ------ ------ 92.83 26.86 7.41 32.80 10.38  4@0 35 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105, IH_VM
a5 \\\
PEAK_BE_74|
70 RENEN e, ] —
et A e, |
52,
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2456.83 63.20 74.00 -18.80 50.58 26.87 7.48 32.83 10.38 460 35 PEAK
o Level {dBuVim)
1225
1080,
75
0.0 \
\““"’WM AVG_BE 54
52! i s
3,
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2457.02 50.87 54.80 -3.13 38.17 26.87 7.48 32.83 10.38 460 35 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-30 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 4
105 - 105
75 875
PEAK 74
0.0 1 70.0 i
&
i i s n bl
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.74 66.16 74.60 -7.84 53.56 26.99 7.34 31.96 10.38 310 58 PEAK 1 2437.00 119.45 ------ ------ 106.80 26.86 7.41 32.80 10.38 310 58 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 { 875
0.0 oot 70.0
] MMJ”N AV 54
Rl L.
——— X
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.38 53.89 54.60 -6.11 41.23 26.99 7.34 31.96 10.38 310 58 AVERAGE 1 2437.00 111.26 ------ ------ 98.61 26.86 7.41 32.80 10.38 310 58 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
[,
105 0
SRR
N1y, PEAK_BE_74|
.
- b
R
0 M
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243412 63.04 74.00 -18.96 50.38 26.84 7.47 32.83 10.38 310 58 PEAK
o Level {dBuVim)
1225
105
\\
700 i,
MM’“\»
0. e 4 AVG_BE 54
Tt
350
17!

Avg Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.94 50.42 54.80 -3.58 37.76 26.84 7.47 3283 10.38 310 58 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-32 of 114
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